
 
 
 
 
 
 
 
 

PRESCOTT TOWN COUNCIL
AGENDA

 
March 21, 2022

6:00 pm
Virtual Meeting

 
Our Mission:

To provide responsible leadership that celebrates our achievements and invests in our future.

Pages

1. Call to Order

We will begin this meeting of Council by acknowledging that we are meeting on
aboriginal land that has been inhabited by Indigenous peoples.

In particular, we acknowledge the traditional territory of the Huron-Wendat,
Anishinaabeg, Haudenosaunee, Anishinabek, and the Oneida and
Haudenosaunee Peoples.

2. Approval of Agenda

RECOMMENDATION
That the agenda for the Council meeting of March 21, 2022 be approved as
presented.

3. Declarations of Interest

4. Presentations

[...]
Dichloromethane (Methylene Chloride) (ug/L) - 
TW 

2021/01/12 <MDL 5.0 50.0 No No 

2,4-Dichlorophenol (ug/L) - TW 2021/01/12 <MDL 0.2 900.0 No No 

2,4-Dichlorophenoxy acetic acid (2,4-D) (ug/L) - 
TW 

2021/01/12 <MDL 10.0 100.0 No No 

Diclofop-methyl (ug/L) - TW 2021/01/12 <MDL 0.9 9.0 No No 

Dimethoate (ug/L) - TW 2021/01/12 <MDL 1.0 20.0 No No 

Diquat (ug/L) - TW 2021/01/12 <MDL 5.0 70.0 No No 

Diuron (ug/L) - TW 2021/01/12 <MDL 5.0 150.0 No No 

Glyphosate (ug/L) - TW 2021/01/12 <MDL 25.0 280.0 No No 

Malathion (ug/L) - TW 2021/01/12 <MDL 5.0 190.0 No No 

Metolachlor (ug/L) - TW 2021/01/12 <MDL 3.0 50.0 No No 

Metribuzin (ug/L) - TW 2021/01/12 <MDL 3.0 80.0 No No 

Monochlorobenzene (Chlorobenzene) (ug/L) - TW 2021/01/12 <MDL 0.5 80.0 No No 

Paraquat (ug/L) - TW 2021/01/12 <MDL 1.0 10.0 No No 

PCB (ug/L) - TW 2021/01/12 <MDL 0.05 3.0 No No 

Pentachlorophenol (ug/L) - TW 2021/01/12 <MDL 0.2 60.0 No No 

Phorate (ug/L) - TW 2021/01/12 <MDL 0.3 2.0 No No 

Picloram (ug/L) - TW 2021/01/12 <MDL 15.0 190.0 No No 

Prometryne (ug/L) - TW 2021/01/12 <MDL 0.1 1.0 No No 

Simazine (ug/L) - TW 2021/01/12 <MDL 0.5 10.0 No No 

Terbufos (ug/L) - TW 2021/01/12 <MDL 0.5 1.0 No No 

Tetrachloroethylene (ug/L) - TW 2021/01/12 <MDL 0.5 10.0 No No 

2,3,4,6-Tetrachlorophenol (ug/L) - TW 2021/01/12 <MDL 0.2 100.0 No No 

Triallate (ug/L)  - TW 2021/01/12 <MDL 10.0 230.0 No No 

Trichloroethylene (ug/L) - TW 2021/01/12 <MDL 0.5 5.0 No No 

2,4,6-Trichlorophenol (ug/L) - TW 2021/01/12 <MDL 0.2 5.0 No No 

Trifluralin (ug/L) - TW 2021/01/12 <MDL 0.5 45.0 No No 

Vinyl Chloride (ug/L) - TW 2021/01/12 <MDL 0.2 1.0 No No 

 

Page 24 of 115



Ontario Clean Water Agency – Prescott Drinking Water System – 2021 Annual Report 

Rev. 0 Issued: February 18 2022 P a g e  | 8 

  
 
 
Distribution samples are tested quarterly for THM’s and HAA’s in accordance with O. Reg. 170/03.  
 
 

Sample Year 
 

Sample Result MAC 

No. of  
Exceedances 

MAC 1/2 MAC 

Distribution Water      

Trihalomethane (THM): Total (ug/L)   
Annual Average - DW 

2021 34.75 100.00 No No 

Haloacetic Acid (HAA): Total (ug/L)   
Annual Average - DW  

2021 11.85 80.00 No No 

Additional Legislated Samples 

Document Parameter Limit (mg/L)  Result (mg/L) 

MDWL # 161-101 
Filter Backwash Supernatant 
Suspended Solids 

Annual Average  < 25 5.8 

Major Maintenance Summary 

Description 

- Fluoride probe replaced 
- Backwash Tank Cleaning/Inspection 
- New sodium hypochlorite pump #2 
- Exhaust Fans Repair 
- Filter #3 refurbished  
- Lowlift pump #1 rebuilt, spare rebuilt 
- Filter #3 drain and influent valve actuator replaced  
- Raw Water Reservoir Clean Out 
- Reseal South Lower Windows  
- Clean & Inspect WTP Clearwell 
- Water Intake Crib and  Cl2 Diffuser Inspection 
- DWQMS Audit 
- HVAC System Maintenance 
- Analyzer sample pumps purchased, not installed 
- Backflow Preventer Repair Kit 
- Generator Maintenance 

 
 

Page 25 of 115



Ontario Clean Water Agency – Prescott Drinking Water System – 2021 Annual Report 

 

 
Appendix A 

WTRS Submission Confirmation 

 
 

 

Page 26 of 115



 
 
 

  Date Req’d 

Information Purposes   

Policy / Action Req’d X Mar. 21 ‘22 

Strategic Plan   

 
 
 
 

 

 

STAFF REPORT TO COUNCIL  Report No. 31-2022  

 
Date:  March 21, 2022 
 
From: Matthew Armstrong, Chief Administrative Officer & Treasurer 
 
Re: 2021 Prescott Wastewater System Annual Report 
________________________________________________________________ 
 
Recommendation: 
 
That Council accept the 2021 Prescott Wastewater System Annual Report. 
 
 
Background / Analysis:  
 
The Annual Performance Report for Prescott’s Water Pollution Control Plant was 
completed in accordance with Condition 10(6) of Environmental Compliance Approval 
No. 6996-9ZYNWH. The report was prepared by the Ontario Clean Water Agency on 
behalf of the Town of Prescott. 
 
The attached report provides a summary of the legislation requirements under the Act, 
and includes a summary of any non-compliance incidents, flow rates, regulatory sample 
results summary, and a major maintenance summary.  In 2021, there were no non-
compliance events to report. 
 
The average daily hydraulic flows in 2021 were 2,682 m3 which represents 57% of the 
designed capacity of the wastewater treatment plant.  The raw flow of 980,830 m3 in 
2021 was the in comparison to the last nine years.  There was a total of 1,003,648 m3 
of treated effluent discharged from the wastewater treatment facility in 2021. 
 
 
Alternatives: 
 
None 
 
 
 

Page 27 of 115



 
 
 

  Date Req’d 

Information Purposes   

Policy / Action Req’d X Mar. 21 ‘22 

Strategic Plan   

 
 
 
 

 

 

Financial Implications: 
 
None 
 
 
Environmental Implications: 
 
None 
 
 
Attachments: 

- 2021 Prescott Wastewater System Annual Report 
 
 
 
 
Submitted by:       
          
Matthew Armstrong       
Chief Administrative Office & Treasurer        

Page 28 of 115



 

 

 
Prescott Wastewater System 

Sewage Works # 110001122 

Annual Report 

Prepared for: Town of Prescott 

 
Reporting Period of January 1st – December 31st 2021 

 

Issued: March 14, 2022 
 

Revision: 0 
 

 
 

Operating Authority: 
 

 
 
 
 

This report has been prepared to meet the requirements of ECA #6996-9ZYNWH  

Page 29 of 115



 

Prescott Wastewater Treatment System – 2021 Annual Report 
 

Table of Contents 

Annual Report ................................................................................................................... 1 

Operations and Compliance Reliability Indices ................................................................... 1 

System Process Description................................................................................................ 1 

Flows ................................................................................................................................. 2 

Raw Flows ............................................................................................................................................. 2 

Effluent Flow ......................................................................................................................................... 3 

Effluent Quality Assurance or Control Measures ................................................................ 3 

Effluent Quality ................................................................................................................. 4 

Carbonaceous Biochemical Oxygen Demand (5-Day) .......................................................................... 4 

Total Suspended Solids ......................................................................................................................... 5 

Total Phosphorus .................................................................................................................................. 6 

Total Ammonia Nitrogen ...................................................................................................................... 7 

pH.......................................................................................................................................................... 8 

E. Coli .................................................................................................................................................... 8 

Acute Lethality ...................................................................................................................................... 9 

Operating Issues ................................................................................................................ 9 

Maintenance ..................................................................................................................... 9 

Flow Meter Calibration and Maintenance ........................................................................................... 9 

Maintenance Summary ........................................................................................................................ 9 

Notice of Modifications ........................................................................................................................ 9 

Sludge Generation ........................................................................................................... 10 

Summary of Complaints ................................................................................................... 10 

Summary of Abnormal Discharge Events .......................................................................... 10 

Bypass/Overflow ................................................................................................................................. 10 

Spills .................................................................................................................................................... 10 

Performance Assessment Reports ...................................................................................... A 

Flow Meter Calibration Reports ......................................................................................... B 
 

 Page 30 of 115



Prescott Wastewater Treatment System – 2021 Annual Report 
Rev. 0 Issued: 14-Mar-2022 P a g e  | 1 

 

Operations and Compliance Reliability Indices 
Compliance Event # of Events 

Ministry of Environment Inspections 0 

Ministry of Labour Inspections 0 

Non-Compliance 0 

Spills/Bypasses/Overflows 0 

Sewer Main Blockages 0 

System Process Description 

Prescott’s sewage collection system is a gravity fed collection system consisting of combined sanitary 
and storm sewers. Five pumping stations pump wastewater from the collection system to the 
wastewater treament facility. 
 
Prescott’s wastewater treatment plant is a Class III treatment facility.  Raw sewage is pumped to the 
facility from an onsite pumping station (SPS #6), which is equipped with an influent bar screen and three 
dry well pumps.  Wastewater passes through the inlet headworks where solids are removed using a 
mechanical rotary screen and conveyor.  Grit is then removed using two parallel vortex grit separators.  
Aluminum sulphate is injected downstream of the grit separators to assist in phosphorous removal.  The 
wastewater then enters three parallel,  continuous-flow Sequencing Batch Reactors (SBRs) which 
operate with automated cycles (air off, air on, settle, and decant).  Each SBR is equipped with a fine 
bubble aeration system, submersible mixer, variable speed effluent decanter and sludge removal pump.  
Effluent decanted from the SBRs enters an equalization tank where a pinch valve acts to ensure 
consistent flow through the UV disinfection system.  The UV disinfection system consists of one channel 
with two units, one duty and one standby.  Following disinfection, the effluent passes through an outfall 
chamber where grey water is recovered for plant processes before discharging to the St. Lawrence River. 
 
Activated sludge which has been removed from the SBRs is pumped to a two-stage aerobic digester 
equipped with a coarse bubble aeration system and manual decant arms.  Activated sludge is stabilized 
(or digested) and dewatered, with the supernatant returning to the plant headworks.  Digested sludge is 
then pumped to one of two large holding tanks, each equipped with a coarse bubble aeration system 
and manual decant arm, where further dewatering occurs.  From the holding tanks, liquid sludge can be 
pumped to one of two large drying beds or hauled offsite for land application. 
 
  

Page 31 of 115



Prescott Wastewater Treatment System – 2021 Annual Report 
Rev. 0 Issued: 14-Mar-2022 P a g e  | 2 

 
Flows 

The hydraulic flows reaching the treatment facility in 2021 averaged 2682 m3/day which represents 57% 
of the 4,728 m3/day design.   

Raw Flows  

2021 Raw Flows: 

 

Annual Raw Flow Comparison:  

 
  

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
Design Capacity (m3/d) 4,728 4,728 4,728 4,728 4,728 4,728 4,728 4,728 4,728 4,728 4,728 4,728
Avg Flow (m3/d) 3,002 2,478 4,648 3,336 3,101 1,984 2,267 1,818 1,751 2,174 2,545 3,087
Max Flow (m3/d) 3,719 3,219 7,829 5,379 6,213 2,597 3,631 2,156 2,167 4,704 3,134 4,738

0
1,000
2,000
3,000
4,000
5,000
6,000
7,000
8,000
9,000

2013 2014 2015 2016 2017 2018 2019 2020 2021
Total Annual Flow (m3) 1,187,755 1,152,842 1,122,009 1,154,729 1,475,823 1,249,025 1,329,270 1,121,566 980,830

0

200,000

400,000

600,000

800,000

1,000,000

1,200,000

1,400,000

1,600,000

Page 32 of 115



Prescott Wastewater Treatment System – 2021 Annual Report 
Rev. 0 Issued: 14-Mar-2022 P a g e  | 3 

 
Effluent Flow  
 
A total of 1,003,648 m3 of effluent was discharged from Prescott’s wastewater treatment facility in 
2021. Please refer to the Performance Assessment Reports in Appendix A for details. 

Effluent Quality Assurance or Control Measures 

Effluent control measures include in-house sampling and testing for operational parameters.  In-house 
testing provides real time results which are used to enhance process and operational 
performance. Samples are collected by OCWA’s competent and licensed staff using approved methods 
and protocols for sampling including those specified in the Ministry’s Procedure F-10-1, “Procedures for 
Sampling and Analysis Requirements for Municipal and Private Sewage Treatment Works”, the 
Ministry’s publication, “Protocol for the Sampling and Analysis of Industrial/Municipal Wastewater” and 
the publication, “Standard Methods for the Examination of Water and Wastewater”. 
 
Effluent samples collected during the reporting period were submitted to Caduceon in Kingston for 
analysis, with the exception of pH, temperature and un-ionized ammonia. Caduceon is accredited by the 
Canadian Association for Laboratory Accreditation (CALA).  Accredited labs must meet strict provincial 
guidelines including an extensive quality assurance/quality control program.  By choosing this 
laboratory, OCWA is ensuring appropriate control measures are undertaken during sample analysis.   
 
The pH and temperature parameters were analyzed in the field at the time of sample collection by 
certified operators to ensure accuracy and precision of the results obtained.  Un-ionized ammonia was 
calculated using the total ammonia nitrogen concentration, pH and temperature as required by the 
facility’s ECA. 
  

Page 33 of 115



Prescott Wastewater Treatment System – 2021 Annual Report 
Rev. 0 Issued: 14-Mar-2022 P a g e  | 4 

 
Effluent Quality 

The monthly average concentrations of the carbonaceous biochemical oxygen demand (CBOD5), total 
suspended solids (TSS), total ammonia nitrogen (TAN), and total phosphorus (TP) remained below the 
effluent objectives and limits outlined in the facility’s ECA during 2021. In addition, the effluent pH 
remained within the limits and objectives throughout the year. The geometric mean density of E. Coli in 
the effluent also remained within the ECA limit and objective in 2021. 
 
Effluent results from the wastewater treatment facility for 2021 are tabulated below. Please refer to the 
Performance Assessment Reports attached in Appendix A for details. 

Carbonaceous Biochemical Oxygen Demand (5-Day) 
Monthly Average ECA Limit ECA Objective Exceedance 

Concentration (mg/L) 25 15 No 
Loading (kg/d) 118 - No 

CBOD5 Effluent Monthly Average Concentrations:  

 
 

 

 

 

 

 

 

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
ECA Limit (mg/L) 25 25 25 25 25 25 25 25 25 25 25 25
ECA Objective (mg/L) 15 15 15 15 15 15 15 15 15 15 15 15
Average (mg/L) 3.0 3.0 3.0 3.0 3.0 3.0 3.0 3.0 3.0 3.0 3.0 3.0

0

5

10

15

20

25

30

Page 34 of 115



Prescott Wastewater Treatment System – 2021 Annual Report 
Rev. 0 Issued: 14-Mar-2022 P a g e  | 5 

 
CBOD5 Monthly Average Loading:  

 

Total Suspended Solids 
Monthly Average ECA Limit ECA Objective Exceedance 

Concentration (mg/L) 25 15 No 
Loading (kg/d) 118 - No 

TSS Effluent Monthly Average Concentrations:  